Princeton NJ’s Water Story

Overview 2
Watersheds 3
Water Quality 6
Stormwater 8
Flooding 9
Impervious Cover 12
Green Infrastructure 14
The Stormwater System 16
Drinking Water 16
Drinking Water Quality 17
Water Supply 18
Sewage 19
Sewage Treatment 19
The Sewer System 20
Sewage Issues 21
What we can do 21
Planning 21
Policy 23
Regional Collaboration 25
Individual Participation 26
Who owns the water? 26

Acknowledgements 27



Overview

This presentation of Princeton’s Water Story is meant to help Princeton residents understand
where our water comes from, what happens to it as it runs through town, and where it goes. It's
the first step in a process laid out by Sustainable Jersey to help municipalities identify, solve,
[...]
Many people take tap water for granted, and many users don’t know where, geographically,
their drinking water comes from, nor what it goes through to become potable. Princeton’s
drinking water comes from the same river that our stormwater and treated wastewater drains to
- the Raritan. Besides drinking, tap water is used for landscaping, cleaning, and other
non-potable use.

16


https://www.princetonnj.gov/boards-committees/flood-and-storm-water-commission
https://www.princetonnj.gov/boards-committees/flood-and-storm-water-commission
https://www.princetonnj.gov/resources/stormwater-ordinances
https://www.princetonnj.gov/resources/stormwater-ordinances
https://www.njfuture.org/2020/03/11/its-official-njdep-amends-state-stormwater-rules-to-require-green-infrastructure/
https://www.njfuture.org/2020/03/11/its-official-njdep-amends-state-stormwater-rules-to-require-green-infrastructure/
https://www.princetonnj.gov/boards-committees/flood-and-storm-water-commission

NJ American Water treats and supplies our drinking water. The investor-owned company is a
subsidiary of American Water and the largest water utility in NJ. NJ American Water owns and
maintains the pipes that bring the treated water to Princeton, but the water company ownership
ends at the (usually) curbside valve. Curb to home is the customer’s property and responsibility.
Some limited areas of the municipality still have water supplied by private wells.

Less than twenty miles downstream of Princeton, just north of where the Millstone River meets
the Raritan is the intake point for New Jersey American Water’s Raritan-Millstone Water
Treatment Plant in Bridgewater. It purifies up to 135 million gallons (MGD) per day and sends it
back to Princeton as drinking water. The company maintains a second, 80 MGD water treatment
plant on Canal Road that supports its service area. Its intake point is within 50 feet of the other
plant, and each facility can provide a backup supply for the other.

Drinking Water Quality

In their most recent infrastructure report card (2017), the American Society of Civil Engineers
(ASCE) gave NJ a “C” for drinking water, saying, “the ability of these systems to provide
adequate services is threatened by age, lack of reinvestment, and a short-term focus.”

The standards for the quality of drinking water are set by the EPA and NJDEP under the federal
and state Safe Drinking Water Acts. They require that drinking water meet health-based
thresholds, unless it is not feasible to either treat or measure' to that level, at which point the
lowest measurable, treatable concentrations are used. While scientific consensus exists on
most regulated contaminants and new standards are periodically published in response to new
science, for some contaminants there is still considerable controversy regarding the most
appropriate levels. New Jersey American Water regularly tests water coming in and leaving the
plant, and publishes the results of its testing, most recently in Consumer Confidence Reports
(CCR), most recently in the 2019 CCR report.

The results of the CCR report are good. Everything is in compliance except for sodium and
manganese as secondary contaminants. Secondary contaminants are those that affect the
color, taste, or smell of the water, but do not generally pose an actual health risk. The sodium
may be an issue for people on a salt-restricted diet, as the highest detected level was double
that of the recommended upper limit. For most people, the salt would only present a taste issue.
Manganese can affect the color, taste, and smell of water, but because it poses no risks, it is
usually left alone as it would be very expensive to remove. The manganese odor can be
noticeable even in very small amounts - it (smells like oil or asphalt).™

'8 Measurable (also called quantifiable) is not the same as detectable. Contaminants generally can be detected at
concentrations far below levels at which sufficient certainty exists regarding the actual concentration. Regulatory
agencies rarely impose standards based on detection, which is a yes/no answer regarding the existence of a
contaminant.

' The CCR was evaluated for this report by Amy Rowe, a county agent for Rutgers Cooperative Extension.

17


https://amwater.com/njaw/
https://amwater.com/njaw/
https://youtu.be/OGXN3voNFng
https://youtu.be/OGXN3voNFng
https://www.infrastructurereportcard.org/state-item/new-jersey/
https://amwater.com/njaw/
https://www.amwater.com/ccr/raritan.pdf

NJ American Water describes the water treatment process on its website as a sequence of
steps including settling out the larger solids, filtering the smaller ones, and disinfecting with
chlorine before storage and distribution.

Although independent studies have confirmed the presence of microplastics in the Raritan
River, NJAW does not yet look for the presence of microplastics?®®. NJAW does measure
turbidity.?!

New Jersey has recently adopted some of the most stringent standards in the nation to control
certain PFAs, (short for per- and polyfluoroalkyl) chemicals used in manufacturing that have
been linked to cancer.

Water Supply

The NJ Statewide Water Supply Plan (2017-2022) says we are using less tap water per capita
these days because of more efficient water fixtures. But water-intensive landscaping,
agricultural, and recreational use are on the increase, canceling out those savings during
summer periods. The EPA estimates that nationwide, one-third of public water is used in
landscaping, and that we use ten times more fertilizer to grow lawns than we use to grow food.

Fertilizer is just one of many substances that are then washed by rains into the water that drains
through our watershed. It leads to higher than normal rates of nitrates and phosphates in the
water system, something which contributed to the harmful algal blooms that closed several large
lakes in NJ to recreational use, most recently in the summers of 2019 and 2020.

In recognition of the need for water conservation, the Rutgers Cooperative Extension Water
Resources Program has published recommendations for residents, businesses, municipalities
and educators on how to reduce the use of water resources across the board. The NJ Statewide
Water Supply Plan affirms this:

Reducing water waste and improving water efficiency continues to be the most cost-effective,
least disruptive, and most environmentally sound means of decreasing demands on our water
resources. Most critical is the increasing trend of consumptive water losses.?? Much of the
increase occurred in the public water supply and non-agricultural irrigation sectors, and
specifically includes activities such as outdoor lawn/landscape irrigation, recreation, and
household maintenance. The potable supply sector accounts for nearly 60% of the State’s total

consumptive water loss, which has steadily increased since 1990.23

20 NOAA defines microplastics as any plastic fragment less than 5 mm in length.

2" From a conversation with Scott Baxter-Green, Water Quality Manager, NJ American Water. Mar 12, 2020.

22 Consumptive loss means water is removed from the source, used, and lost, generally through evapotranspiration.
2 From NJ Water Supply Plan, 2017-2022.

18


https://amwater.com/njaw/water-quality/water-treatment
https://www.njspotlight.com/2019/01/19-01-07-could-microplastic-pollution-in-headwaters-of-raritan-river-become-major-problem/
https://www.njspotlight.com/2019/01/19-01-07-could-microplastic-pollution-in-headwaters-of-raritan-river-become-major-problem/
https://www.northjersey.com/story/news/environment/2020/06/01/nj-drinking-water-quality-to-improve-stringent-standard-pfas-chemicals/5309386002/
https://www.nj.gov/dep/watersupply/pdf/wsp.pdf
https://19january2017snapshot.epa.gov/www3/watersense/pubs/outdoor.html
https://njwatersavers.rutgers.edu/
https://njwatersavers.rutgers.edu/
https://www.state.nj.us/dep/watersupply/pdf/wsp.pdf

Sewage

The implication of the idiom “down the drain” is that something is gone forever. But that is not
true of water, for which the drain is just one more step in a cycle that brings it back for our use.

Back in the 19th century, Princeton - like most communities - used to rely on nature to clean its
dirty water. Wastewater drained into sewer fields at the bottom of EIm Road and filtered into the
ground, until the 1930s, when the first sanitary system came online.?* In 1978 the Stony Brook
Regional Sewerage Authority’s (SBRSA) wastewater treatment facility at 209 River Road in
Princeton became operational.

The SBRSA is a consolidated municipal service established by Princeton, South Brunswick,
West Windsor, Hopewell and Pennington. The municipality owns, operates and maintains the
collection system up to the point where it is handed over for treatment. Sewer laterals serving
private property are solely the responsibility of the property owner from the collection main to
the structure.

The SBRSA River Road facility is rated for 13.06 million gallons per day. The average
throughput is 10 million gallons per day, coming from six municipalities in the area. Princeton
accounts for about one third of the total. Heavy rains have been known to boost the peak flows
to as high as 18 million gallons per day, due to a combination of infiltration from groundwater
moving into the sewer through sewer line cracks and joints, and inflow of runoff and foundation
drains into sewer lines. The municipal sewer systems feed into an SBRSA-owned interceptor
sewer which conducts the wastewater to the treatment plant.

Sewage Treatment

Treatment of our sewage is another step in the water cycle
that we often take for granted, but it is a multi-step process to
remove organic and inorganic waste and restore chemical
balance. A key step in the process is the use of an enormous
number of helpful bacteria to “clean up” the organic waste we
have flushed down the toilet and drained from our sinks. The
sludge in a sewage treatment plant is essentially a bacteria
farm that accelerates the work of nature.

2 From a conversation with David Goldfarb, Chair of the Sewer Operating Committee.

19


https://www.sbrsa.org/
https://www.sbrsa.org/

This summary of operations is based on the SBRSA virtual tour:

1. Wastewater arrives at the plant's Headworks facility, where it passes through a
mechanical screen to get out the most obvious solids and grit.

2. Two biological/activated sludge processes remove about 60% of the organic material in
a series of aeration tanks that use microorganisms to convert the suspended solids into
settleable solids.

3. Settling tanks separate biological growth (now a sludge) from the rest of the wastewater.

4. Another biological process converts ammonia to nitrates.

5. The final sludge is thickened, dewatered, incinerated, and disposed of as ash at an
approved sanitary landfill.

6. The treated wastewater enters a filtration process to remove solids. The filter consists of
layers of coal, sand, and gravel.

7. That water is disinfected through chlorination, and then removal of the chlorine before
discharging back into the Millstone. Effluent is re-aerated to ensure the proper level of
dissolved oxygen.

Additional steps are taken along the way to reduce and contain the odors that once wafted
through nearby areas. The water is treated and released into the Millstone River at a point just
downstream of Carnegie Lake.?® The sewage treatment bill costs Princeton about $4.5
million/year.

The Sewer System

Because Princeton is an old settlement, its infrastructure has grown over successive
generations. A total overhaul is not realistic. Repairs are done on an as-need basis, often
coinciding with road improvements, which offer the best opportunity to inspect and if needed,
replace pipes. However, NJDEP is promoting the use of more robust asset management
programs that target lines for repair, rehabilitation or replacement based on improved data and
assessments.

The municipality owns and operates both the sewage and stormwater systems, but is still
working with incomplete sets of possibly outdated and largely non-digital maps. Most of the
residents of Princeton are covered by municipal sewer services, although sewer repairs to
sewer laterals on private property are the responsibility of the owners, some of whom have been
dismayed to find terracotta pipes dating back to the building of their houses, more than a few
decades ago. A few homes in the northwestern part of the town have their own septic systems.

% From Princeton Environmental Resource Inventory, (2010) p.123

20


https://www.sbrsa.org/facilities-services/virtual-tour/
https://drive.google.com/file/d/1yIw5UD5OqFTi_gPcDmXc7nYvjol3Y2ZA/view
https://drive.google.com/file/d/1VkQiWMqcycTFLhyg4WhX5im7Q5EuYzIi/view

Sewage Issues

Princeton’s stormwater and sewage systems are not combined, which spares us the
cross-contamination problems that plague some other Jersey municipalities. But clean
groundwater leaks into the sewage system and gets unnecessarily treated, a problem called
Inflow & Infiltration (1&l) that raises both the cost of sewage treatment and the risks of overtaxing
the system in times of flood. The Chair of Princeton’s Sewer Operating Committee, David
Goldfarb, estimates that one third of our wastewater is not sewage, but groundwater that has
seeped into the sewer system through leaky connections and manholes. Since SBRSA fees are
based on volume, there is a great potential for savings if the leaks could be identified and fixed.
Some years back, Princeton had been tackling the replacement of pipes, laterals and manholes
that leaked into the wastewater system, but work on that stopped 4-5 years ago because of a
staffing shortage. Town engineers are also working to comply with NJDEP’s new stormwater
regulations which require all municipalities to map their outflow by the end of this year. The two
projects could provide enhanced benefits.

What we can do

So far we’ve been focused on the physical influences of human intervention in the water supply.
But directly or indirectly, our water is also affected by our choices and behavior, as individuals
and as a society.
e How are we PLANNING for future climate change scenarios, including more flooding or
drought?
e What POLICIES would be most effective?
e And what opportunities are there to PARTICIPATE at both the collective and individual
levels.

Planning

New Jersey has had to cope with three destructive hurricanes in the past 20 years: Hurricane
Floyd in 1999, Hurricane Irene in 2011 (followed quickly by Hurricane Lee), and Hurricane
Sandy in 2012. The first of these caused over $1 billion in damages across the state, (more than
$500,000 million in Princeton alone). By 2005, Princeton had commissioned a Flood Mitigation
Plan.

Hurricane Floyd was also a wake-up call for NJ American Water, which had to shut down the
Raritan-Millstone plant after floods caused significant damage to the electrical system and other

21


https://drive.google.com/file/d/1-VGaFh_FZOpIoUiFZgT8DnugcXK61DAk/view
https://drive.google.com/file/d/1-VGaFh_FZOpIoUiFZgT8DnugcXK61DAk/view

equipment. Its Canal Road plant, which sits at a slightly higher elevation, was able to take up
the slack. Since then_the flood walls at the Raritan-Millstone plant have been raised and
emergency systems upgraded to theoretically cope with the so-called “500-year frequency”
storm event. The capacity of the Canal Road plant was doubled to provide redundant capacity.

In 2019, the Princeton town council adopted a Climate Action Plan developed by Sustainable
Princeton, outlining strategies to both reduce greenhouse gas emissions at the local level, and
plan for greater resilience in the face of the impacts of climate change, including “flooding from
heavier rains and ... infrastructure damage from flooding and storms.”

Among the Climate Action Plan recommendations are: to develop a stormwater mitigation plan
and update the ordinance to match; establish a utility to help fund that plan; adopt best practices